
Development Document for Effluent Limitations Guidelines 

and New Source Performance Standards for the 

PETROLEUM REFINING 

Point Source Category 

APRIL 1974 

U.S. ENVIRONMENTAL PROTECTION AGENCY 

Washington, D.C. 20460 





DEVELOPMENT DOCUMENT 

for 

EFFLUENT LIMITATIONS GUIDELINES 

and 

NEW SOURCE PERFORMANCE STANDARDS 

for the 

PETROLEUM REFINING 
POINT SOURCE CATEGORY 

Russell E. Train 
Administrator 

James L. Agee 
Assistant Administrator for Water and Hazardous Materials 

_.."10 .,. .. ,.~ 
~.. ... 

i ~ \ 
,~~ 
~~~ 
'I.PR~t' 

Allen Cywin 
Director, Effluent Guidelines Division 

Martin Halper 
Project Officer 

April 1974 

Effluent Guidelines Division 
Office of Water and Hazardous Materials 
[...]
2.2 
10.8 
0.45 
0.0091 
0.045 
2.8 
2.2 
0.11 



TABLE 39 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

PETROCHEMICAL SUBCATEGORY 

Refinery Capacity 
1000 cubic meters/day (1000 bbl/day) 31.8 (200) 

Wastewater Flow 
cubic meters I cubic meter of feedstock (gal/bbl) 0. 715 (30) 

Treatment Plant Size 
1000 cubic meters/day (MGD) 21.9 (6. 0) 

Costs in $1000 

A 

Initial Investment 1830 

ANNUAL COSTS: 

Capital Costs (10o/o) 
Depreciation (20o/o) 
Operating Costs 
Energy 

183.0 
366.0 
145.0 
25.0 

Total Annual Costs 719.0 

Effluent Quality 

Raw Waste 
Load 

kg/ 1000 cu m (lb I 1000 bbl) 

BOD5 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

173. 0 (60) 
460.0 (162) 

52.6 (18. 5) 
7.6 (2.7) 
o. 9 (0. 3) 

35.0 (12. 4) 
47.7(17) 

0. 30 (0. 107) 

125 

Alternative Treatment Steps 

B 

4070 

407.0 
814.0 
329.0 
155.0 

1648.0 

c 

430 

43.0 
86.0 
37.0 
20.0 

186.0 

D 

6650 

665.0 
1330.0 
270.0 
60.0 

2325.0 

Re suiting Effluent Levels 
(Design Average kg/ 1000 cum) 

B 

10.8 
67.9 

5.1 
0.071 
0. 071 
7. 1 

14.2 
0.35 

c 

3. 7 

7. 1 
0.178 

D 

2.2 
10.8 
0.45 
0.0091 
0.045 
2.8 
2.2 
0.11 



Refinery Capacity 

TABLE 40 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

LUBE SUBCATEGORY 

1000 cubic meters/day (1000 bbl/day) 4. 0 (25) 

Wastewater Flow 
cubic meters/ cubic meter of feedstock (gal/bbl) 1. 07 (45) 

Treatment Plant Size 
1000 cubic meters/day (MGD) 4. 1 (1.125) 

Costs in $1000 

Initial Investment 

ANNUAL COSTS: 

Capital Costs (lOo/o) 
Depreciation (20o/o) 
Operating Costs 
Energy 

Total Annual Costs 

Effluent Quality 

Raw Waste 
Load 

A 

690 

69.0 
138.0 
62.0 
6.0 

275.0 

kg I 1000 cu m (lb/ 1000 bbl) 

BOD5 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

215.0 (76) 
538. 0 (190) 
119.0 (42) 

8.2 (2.9) 
o. 014 (0. 005) 

35.0 (12. 4) 
71. 0 (25) 

0. 45 (0. 16) 

126 

Alternative Treatment Steps 

B c D 

1120 220 2700 

112.0 22.0 270.0 
224.0 44.0 540.0 

72.0 20.0 139.0 
47.0 5.0 20.0 

455.0 91.0 969.0 

Resulting Effluent Levels 
(Design Average kg/ 1000 cum) 

B 

15.8 
116.0 

7.5 
0.108 
0.108 
7. 1 

22.0 
0.50 

c 

5.4 

10.8 
0.266 

D 

3. 7 
20.0 
o. 71 
0.014 
0. 071 
2.8 
3.7 
0.18 



Refinery Capacity 

TABLE 41 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

LUBE SUBCATEGORY 

1000cubicmeters/day (lOOObbl/day) 17.5 (45) 

Wastewater Flow 
cubic meters/cubic meter of feedstock (gal/bbl) 1. 07 (45) 

Treatment Plant Size 
1000 cubic meters/day (MGD) 18.0 (4. 95) 

Costs in $1000 

A 

Initial Investment 1650 

ANNUAL COSTS: 

Capital Costs (10%) 
Depreciation (20o/o) 
Operating Costs 
Energy 

165.0 
330.0 
129.0 
20.0 

Total Annual Costs 644.0 

Effluent Quality 

Raw Waste 
Load 

kg/1000 cum (lb/1000 bbl) 

BODS 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

215.0 (76) 
538. 0 (190) 
119.0 (42) 

8. 2 (2. 9) 
0. 014 (0. 005) 

35. 0 (12. 4) 
71. 0 (25) 

0. 45 (0. 16) 

127 

Alternative Treatment Steps 

B 

3720 

372.0 
744.0 
285.0 
135.0 

1536. 0 

c 

420 

42.0 
84.0 
35.0 
17.0 

178.0 

D 

6100 

610.0 
1220.0 

236.0 
52.0 

2118.0 

Resulting Effluent Levels 
(Design Average kg/ 1000 cu m) 

B 

15.8 
116.0 

7.5 
0.108 
0.108 
7. 1 

22.0 
0.50 

c 

5.4 

10.8 
0.266 

D 

3. 7 
20.0 

0. 71 
0.014 
0. 071 
2.8 
3. 7 
0.18 



Refinery Capacity 

TABLE 42 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

LUBE SUBCATEGORY 

1000 cubic meters/day (1000 bbl/day) 39.8 (250) 

Wastewater Flow 
cubic meters I cubic meter of feedstock (gal/bbl) 1. 07 (45) 

Treatment Plant Size 
1000 cubic meters/ day (MGD) 41.0 (11. 25) 

Costs in $1000 

A 

Initial Investment 3220 

ANNUAL COSTS: 

Capital Costs (10o/o) 
Depreciation (20o/o) 
Operating Costs 
Energy 

322.0 
644.0 
256.0 
45.0 

Total Annual Costs 1267.0 

Effluent Quality 

Raw Waste 
Load 

kg/1000 cum (lb/1000 bbl) 

BOD5 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

215.0 (76) 
538. 0 (190) 
119. 0 {42) 

8. 2 (2. 9) 
0. 014 (0. 005) 

35.0 (12.4) 
71.0 (25) 
0.45(0.16) 

128 

Alternative Treatment Steps 

B 

7720 

772.0 
1544.0 
595.0 
245.0 

3156.0 

c 

600 

60.0 
120.0 
48.0 
35.0 

263.0 

D 

9500 

950.0 
1900.0 

370.0 
95.0 

3315.0 

Resulting Effluent Levels 
(Design Average kg/1000 cum) 

B 

15.8 
116.0 

7. 5 
0. 108 
0.108 
7. 1 

22.0 
0.50 

c 

5.4 

10.8 
0.266 

D 

3. 7 
20.0 

0.71 
0.014 
0. 071 
2.8 
3. 7 
0.18 



Refinery Capacity 

TABLE 43 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

INTEGRATED SUBCATEGORY 

1000 cubic meters/day (1000 bbl/day) 9. 8 (65) 

Wastewater Flow 
cubic meters/cubic meter of feedstock (gal/bbl) 1. 14 (48) 

Treatment Plant Size 
1000 cubic meters/day (MGD) 11.4 (3. 12) 

Costs in $1000 

A 

Initial Investment 1270 

ANNUAL COSTS: 

Capital Costs (10o/o) 
Depreciation (20o/o) 
Operating Costs 
Energy 

127.0 
254.0 
103.0 
20.0 

Total Annual Costs 504.0 

Effluent Quality 

Raw Waste 
Load 

kg/1000 cum (lb/1000 bbl) 

BOD5 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

195. 0 (69) 
325. 0 (115) 

74. 0 (26) 
3. 7 (1. 32) 
2. 0 (0. 7) 

35.0 (12. 4) 
57.0 (20. 3) 
o. 48 (0. 17) 

129 

Alternative Treatment Steps 

B c D 

3040 242 4900 

304.0 24.0 490.0 
608.0 48.0 980.0 
243.0 21.0 206.0 
106.0 15.0 43.0 

1261. 0 108.0 1719. 0 

Resulting Effluent Levels 
(Design Average kg/ 1000 cu m) 

B 

17. 0 
125.0 

8.4 
0.113 
0.113 
7. 1 

22.0 
0.57 

c 

5.7 

11.3 
0.283 

D 

4.2 
23.7 
0.85 
0.017 
0.085 
2.8 
4.2 
0.22 



Refinery Capacity 

TABLE 44 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

INTEGRA TED SUBCATEGORY 

1000 cubic meters/day (1000 bbl/day) 23.0 (152) 

Wastewater Flow 
cubic meters/cubic meter of feedstock (gal/bbl) 1.14 (48) 

Treatment Plant Size 
1000 cubic meters/ day (MGD) 26. 6 (7. 3) 

Costs in $1000 

A 

Initial Investment 2340 

ANNUAL COSTS: 

Capital Costs (lOo/o) 
Depreciation (20%) 
Operating Costs 
Energy 

234.0 
468.0 
203.0 

36.0 

Total Annual Costs 941.0 

Effluent Quality 

Raw Waste 
Load 

kg I 1000 cu m (lb I 1000 bbl) 

BOD5 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

195. 0 (69) 
325. 0 (115) 

74.0 (26) 
3. 7 (1. 32) 
2. 0 (0. 7) 

35.0 (12. 4) 
57.0 (20. 3) 

0. 48 (0. 17) 

130 

Alternative Treatment Steps 

B 

5440 

544.0 
1088.0 
470.0 
188.0 

2290.0 

c 

434 

43.0 
86.0 
38.0 
21.0 

188.0 

D 

7860 

786.0 
1572.0 

329.0 
68.0 

2755.0 

Resulting Effluent Levels 
(Design Average kg/ 1000 cu m) 

B 

17.0 
125.0 

8.4 
0. 113 
0.113 
7.1 

22.0 
0.57 

c 

5.7 

11.3 
0.283 

D 

4.2 
23.7 

0.85 
0.017 
0.085 
2.8 
4.2 
0.22 



Refinery Capacity 

TABLE 45 

WATER EFFLUENT TREATMENT COSTS 

PETROLEUM REFINING INDUSTRY 

INTEGRA TED SUBCATEGORY 

1000 cubic meters/day (1000 bbl/day) 49.0 (326) 

Wastewater Flow 
cubic meters/cubic meter of feedstock (gal/bbl) 1.14 (48) 

Treatment Plant Size 
1000 cubic meters/day (MGD) 56.8 (15. 6) 

Costs in $1000 

A 

Initial Investment 4410 

ANNUAL COSTS: 

Capital Costs (lOo/o) 
Depreciation (20%) 
Operating Costs 
Energy 

441.0 
882.0 
381.0 
69.0 

Total Annual Costs 1773.0 

Effluent Quality 

Raw Waste 
Load 

kg/1000 cum (lb/1000 bbl) 

BOD5 
COD-
Oil & Grease 
Phenolics 
Sulfide 
Ammonia 
Suspended Solids 
Total Chromium 

195. 0 (69) 
325.0 (115) 

74.0 (26) 
3.7(1.32) 
2.0(0.7) 

35. 0 (12. 4) 
57.0(20.3) 
o. 48 (0. 17) 

131 

Alternative Treatment Steps 

B 

10100 

1010. 0 
2020.0 
885.0 
354.0 

4269.0 

c 

820 

82.0 
164.0 
71.0 
52.0 

369.0 

D 

10500 

1050.0 
2100.0 
439.0 
107.0 

3696.0 

Resulting Effluent Levels 
(Design Average kg/1000 cum) 

B 

17.0 
125.0 

8.4 
0.113 
0.113 
7. 1 

22.0 
0.57 

c 

5. 7 

11.3 
0.283 

D 

4.2 
23.7 

0.85 
0.017 
0.085 
2.8 
4.2 
0.22 



.. 
v 

flnary 
aue Veter 

__, 
w 
N 

To .,.., 

Vet 
..- V.ll 

Vet 
~ Veil 

.. 

. 
~ 

. 

, , w f--
Slop 

~ 011 
Treatment 

. ~ 

FIGURE 6 
BPCTCA - Wastewater Treatment System 

MODEL SYSTEM USED FOR THE ECONOMIC EVALUATION 

the~~~ I eel 
F .. d Tankt 

~ 
Granular 

Clravlty D lssolved Aerat I oil r Media 1--, 

Separator Air Equalization Tank Filter - Flo tat I on 
.. 

l Sludqe Clarifier 
Recycle 

.\- ""' ,_fi\.. 

Gravity Dissolved Aeration 
Separator ~ Air Equal Iutton Tank Ciranular 

Flotation Media .._ 
Filter 

...,_ 

~ ' ·l 
Surge Cont~~lnated Stona Water 

. 

t t t 
Sludge Sludge Vacu1111 Final 
thickening . Digestion Fll tratlon Dlspotal 



TABLE 46 

BPCTCA - END OF PIPE TREATMENT SYSTEM 
MODEL USE FOR THE ECONOMIC EVALUATION 

DESIGN SUMMARY 

~atment Syst~!!LHY:9mli£_I&ading 

Treatment system hydraulic loadings are sized to represent 
the projected waste water flows from small, average, and 
large refineries in each subcategory. The flow range used in 
these estimates ranges from 95 to 38,000 m3/day (25,000 gpd 
to 10,000,000 gpd). 

The flotation units are sized for an overflow rate of 570 
m3/day/m2 (1400 gpd/sq.ft) 

Capacity to handle 200 percent of the average hydraulic flow. 

Egualization 

qne day detention time is provided. Floating mixers are l 
prov~ded to keep the contents completely mixed. 

Neutralization 

The two-stage neutralization basin is sized on the basis of 
an average detention time of twenty minutes. The lime­
handling facilities are sized to add 1,000 lbs. of hydrated 
lime per mgd of waste water, to adjust the pH. Bulk-storage 
facilities (based on 15 days usage) or bag storage is 
provided, depending on plant size. Lime addition is 
controlled by two pH probes, one in each basin. The lime 
slurry is added to the neutralization basin from a lime 
slurry recirculation loop. The lime-handling facilities are 
enclosed in a building. 

~rient Addition 

Facilities are provided for the addition of phosphoric acid 
to the biological system in order to maintain the ratio of 
BOD:P at 100:1. 

~eration Basin 

Platform-mounted mechanical aerators are 
aeration basin. In addition, walkways are 
aerators for fan access and maintenance. 
were used in sizing the aerators. 

provided in the 
provided to all 

The following data 

oxygen utilization 1.5 kg 0_£/kg BOD 

133 



L 
B 
waste water temperature 
oxygen transfer 

Motor Efficiency 
Minimum Basin D.o. 

(1.5 lbs Ol/lb. BOD) removed 
0.8 
0.9 

20°C 
1.6 kg (3.5 lbs.) Ol/hr./shaft HP at 
20°C and zero D.o. in tap water 
85 percent 
1 mg/1 

Oxygen is monitored in the basins using D.o. probes. 

All secondary clarifiers are circular units. The 
depth is 3.0 meters (10 ft.) and the overflow 
gpd/sq. ft.). Sludge recycle pumps are sized to 
percent of the average flow. 

§!ydge Holding Tank-Thickene£ 

side water 
rate is 500 
deliver 50 

For the smaller plants, a sludge-holding tank is provided, 
with sufficient capacity to hold 5 days flow from the aerobic 
digester. The thickener provided for the larger plants was 
designed on the basis of 29 kg/m2/day (6 lbs./sq. ft./day) 
and a side water depth of 3.0 meters (10 ft.) 

berobic Digeste! 

The aerobic digester is sized on the basis of a hydraulic 
detention time of 20 days. The sizing of the aerator-mixers 
was based on 0.044HP/m~ (1.25 HP/1,000 cu.ft.) of digester 
volume. 

vacuum Filtration 

The vacuum filters were sized on cake yield of 9.75 kg/m2/hr. 
(2 lbs./sq.ft./hr) and a maximum running time of 18 hrs./day. 
The polymer system was sized to deliver up to 0.005kg of 
polymer/kg of day solids (10 lbs. of polymer/ton dry solids). 

~nular Media Filters 

The filters are sized on the basis of an average hydraulic 
loading of 9.12m~/m2/min. (3 gpm/sq.ft.) Backwash facilities 
are sized to provide rate up to 0.82m~/m2/min. (20 
gpm/sq.ft.) and a backwash cycle of up to 20 minutes 
duration. 

Final Sludge ~isposal 

Sludge is disposed of at a sanitary landfill assumed to be 5 
miles from the waste water treatment facility. 

~~!gn_Philosophy 

134 



The plant's forward flow units are designed for parallel 
flow, i.e. either half of the plant can be operated 
independently. The sludge facilities are designed on the 
basis of series flow. All outside tankage is reinforced 
concrete. The tops of all outside tankage are assumed to be 
12 ft above grade. 

135 



FILTER WATER 
HOLDING TANK 

CARBON COLUMN (5) 
FEED PUMPS 

REGENERATED CARBON 
STORAGE TANK 

FIGURE 7 

CARBON 
COLUMt{S) 

TRANSFER 
TANK 

BATEA - PROPOSED TREATMENT 
13b 

DRYING TANK 

AIR 
BLOWER 

DRY STORAGE TANK 

SCREW 
FEEDER 

REGENERATION 
FURNACE 

Q.UENCH TANK 

VIRGIN 
CARBON 
STORAGE 



TABLE 47 

BATEA - END OF PIPE TREATMENT SYSTEM 
DESIGN SUMMARY 

The carbon columns are sized on a hydraulic loading of 0.4-0.8 
m3/mZ/min. (10-20 gpm/sq. ft.) and a column detention time of 40 
minutes. A backwash rate of (50 gpm/sq. ft.) was assumed for 40 
percent bed expansion at 700F. 

fil!;~~Ol!!!!J!L.Q~.{IDLSUID.E 

Tankage is provided to hold the backwash water and decant it back 
to the treatment plant over a 24-hour period. This will 
eliminate hydraulic surging of the treatment units. 

Regeneration Furnace 

An exhaustion rate of 1 kg of COD/kg carbon (1 lb COD/lb carbon) 
was used for sizing the regeneration facilities. 

Regenerated Exhaust~~£Qn_~sg~ 

Tankage is provided to handle the regenerated and exhausted 
carbon both before and after regeneration. 

137 



Estimated costs of Facilities 

As discussed previously, designs for the model treatment systems 
were costed out in order to evaluate the economic impact of the 
proposed effluent limitations. The design considerations 
resulted in the generation of cost data which would be 
conservative. However, relatively conservative cost numbers are 
preferred for this type of general, economic analysis. 

Activated sludge followed by granular media filtration 
as the BPCTCA treatment system. The plant designs were 
generate cost effectiveness data within each category. 
carbon adsorption was used as the BATEA treatment. 

was used 
varied to 
Activated 

Capital and annual cost data were prepared for each of the 
proposed treatment systems. 

The capital costs were generated on a unit process basis, e.g. 
equalization, neutralization, etc. for all the proposed treatment 
systems. The following "percent add on" figures were applied to 
the total unit process costs in order to develop the total 
capital cost requirements: 

Item 

Electrical 
Piping 
Instrumentation 
Site work 
Engineering Design 

Percent of Unit 
Process capital cost 

and Construction 

12 
15 

8 
3 

supervision Fees 
construction contingency 

15 
15 

Land costs were computed independently and added directly to the 
total capital costs. 

Annual costs were computed using the following cost basis: 

Item 

Amortization 
Depreciation 
operations and 
Maintenance 

Power 

Cost Allocation 

10 percent of investment. 
5 year-straight line with zero salvage 
value. Includes labor and supervision, 
chemicals sludge, hauling and disposal, 
insurance and taxes (computed at 2 per­
cent of the capital cost), and maintenance 
(computed at 4 percent of the capital cost). 
Based on $1.50/100 KWH for electrical 
power. 

The short term capitalization and depreciation write-off period 
is that which is presently acceptable under current Internal 
Revenue service Regulations pertaining to industrial pollution 
control equipment. 

138 



All cost data were computed in terms of August, 1971 dollars, 
which corres~onds to an Engineering News Records (ENR) value of 
1580. 

The following is a qualitative as 
discussion of the possible effects that 
technology or design criteria could 
costs and annual costs. 

Technology or Design Criteria 

1. Use aerated lagoons and sludge de­
watering lagoons in place of the 
proposed treatment system. 

2. Use earthern basins with a plastic 
liner in place of reinforced concrete 
construction, and floating aerators 
versus platform-mounted aerators 
with permanent-access walkways. 

3. Place all treatment tankage above 
grade to minimize excavation, 
espcaially if a pumping station is 
required in any case. Use all-steel 
tankage to minize capital cost. 

4. Minimize flow and maximize concen­
trations through extensive in-plant 
recovery and water conservation, so 
that other treatment technologies 
(e.g. incineration) may be economi-
cally corn~etitive. 

well as a quantitative 
variations in treatment 
have on the total capital 

capital 
Cost Differential 

1. The cost reduction 
could be to 70 percent 
of ~~e proposed figures. 

2. cost reduction could 
be 10 to 15 percent of 
the total cost. 

3. Cost savings would 
depend on the individual 
situation. 

4. cost differential 
would depend on a number 
of items, e.g. age of 
plant, accessibility to 
process piping, local air 
pollution standards, etc. 

The following table summarizes the general ranges of sludge 
quantities generated by small, medium, and large refineries in 
each subcategory. 

139 



Subcategory 

Topping 
Low Cracking 
High Cracking 
Petrochemical 
Lube 
Integrated 

cu m/Y.L_! 

2.3-15 
76-380 
380-2300 
460-3800 
610-6900 
760-9200 

lWet-weight basis 

3 - 20 
100 - 500 
500 - 3000 
600 - 5000 
800 9000 

1000 - 12000 

Particular plants within the petrochemical, lube, and integrated 
subcategories may be amenable to sludge incineration because of 
the large quantities of sludge involved. For example, sludge 
incineration would reduce the previous quantities by about 90 
percent. Sludge cake is 80 percent water, which is evaporated 
during incineration, and more than half of the remaining (20 
percent) solids are thermally oxidized during incineration. 
Sludge incineration costs were not evaluated for those specific 
cases, because the particular economics depend to a large degree 
on the accessibility of a sanitary landfill and the relative 
associated hauling costs. 

The following discussion is presented to help visualize the 
complexities involved in evaluating cost effectiveness data. 
Every treatment system is composed of units whose design basis is 
primarily hydraulically dependent, organically dependent, or a 
combination of the two. The following is a list of the unit 
processes employed, and a breakdown of the design basis. 

Hydraulically 
Dependent 

Organically 
Dependent 

Pump station 
API separator 
Equalization 
Neutralization 
Nutrient addition 
Sludge recycle pump 
Clarifier 

Thickener 
Aerobic Digester 
vacuum filter 

Hydraulically and 
organically Dependent 

Aeration basin 
oxygen transfer equipment 
Air flotation Unit 

The annual cost associated with the hydraulically dependent unit 
processes is not a function of effluent level. On the other 
hand, the sizing of the organically dependent units should 
theoretically vary in direct proportion to the effluent level: 
e.g. reducing the BOD~ removal from 95 to 85 percent should 
reduce the sizes of the sludge handling equipment by 
approximately 10 percent. However, there are two complicating 
factors: 1) only a relatively few sizes of commercially available 
equipment; and 2) broad capacity ranges. These two factors, 
especially in regard to vacuum filters, tend to negate 
differentials in capital cost with decreasing treatment levels. 

140 



The relationship between design varying contaminant levels and 
the design of aeration basins and oxygen transfer equipment is 
somewhat more complex. The levels are dependent on the hydraulic 
flow, organic concentration, sludge settleability, and the 
relationship between mixing and oxygen requirements. For 
example, to reach a particular effluent level, the waste water's 
organic removal kinetics will require a particular detention time 
at a given mixed-liquor concentration. The oxygen transfer 
capacity of the aerators may or may not be sufficient to keep the 
mixed liquor suspended solids in suspension within the aeration 
basin. Therefore, the required horsepower would be increased 
merely to fulfill a solids mixing requirement. Alternatively, 
the oxygen requirements may be such that the manufacturer's 
recommended minimum spacing and water depth requirements would 
require that the basin volume be increased to accommodate oxygen 
transfer requirements. 

Non-Water Quality Aspects 

The major nonwater quality consideration which may be associated 
with in-process control measures is the use of and alternative 
means of ultimate disposal of either liquid or solid wastes. As 
the process Raw waste Load is reduced in volume, alternate 
disposal techniques such as incineration, ocean discharge, and 
deep-well injection are feasible. Recent regulations are tending 
to limit the applicability of ocean discharge and deep-well 
injection because of the potential long-term detrimental effects 
associated with these disposal procedures. Incineration may be a 
viable alternative for highly concentrated waste streams. 
However, associated air pollution and the need for auxiliary 
fuel, depending on the heating value of the waste, are 
considerations which must be evaluated on an individual basis for 
each use. Other nonwater quality aspects, such as noise levels, 
will not be perceptibly affected. Most refineries generate 
fairly high noise levels (85-95 dB(A)) within the battery limits 
because of equipment such as pumps, compressors, steam jets, 
flare stacks, etc. Equipment associated with in-process or end­
of-pipe control systems would not add significantly to these 
levels. In some cases, substituting vacuum pumps for steam jets 
would in fact reduce plant noise levels. There are no 
radioactive nuclides used in the industry, other than in 
instrumentation. Thus no radiation problems will be expected. 
compared to the odor emissions possible from other refinery 
sources, odors from the waste water treatment plants are not 
expected to create a significant problem. However, odors are 
possible from the waste water facilities, especially from the 
possible stripping of ammonia and sulfides in the air flotation 
units, and from accidental anaerobic conditions in biological 
facilities during upsets. 

The extra power required for waste water treatment and control 
systems is negligible compared to the total power requirements of 
the petroleum refining equipment. 

141 





SECTION IX 

BEST PRACTICABLE CONTROL TECHNOLOGY CURRENTLY 
AVAILABLE--EFFLUENT LIMITATIONS 

Based on the information contained in Sections III through VIII 
of this report, effluent limitations commensurate with the best 
practicable control technology currently available have been 
established for each petroleum refining subcategory. The 
limitations, which explicitly set numerical values for the 
allowable pollutant discharges within each subcategory, are 
presented in Tables 1-6. The effluent limitations specify 
allowable discharges of BODS, COD, TOC, total suspended solids, 
oil and grease, phenolic compounds, ammonia (N), sulfides, total 
and hexavalent chromium; based upon removals which are capable of 
being attained through the application of BPCTCA pollution 
control technology. 

The best practicable control tecuuology currently available is 
based on both in-plant and end-of-pipe technology. BPCTCA in­
plant technology is based on control practices widely used within 
the petroleum refining industry, and include the following: 

1. Installation of sour water strippers to reduce the sulfide 
and ammonia concentrations entering the treatment plant. 

2. Elimination of once-through barometric condenser water by 
using surface condensers or recycle systems with oily water 
cooling towers. 

3. Segregation of sewers, so that unpolluted storm runoff and 
once-through cooling waters are not treated normally with the 
process and other polluted waters. 

4. Elimination of polluted once-through cooling water, by 
monitoring and repair of surface condensers or by use of wet 